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Statement

RIS AL EAT (BRRRNEHRR) L.

The test report is invalid if it is not affixed the offical seal of the laboratory to it.
HERMREREFNELRLREAT (BRBEMERE) T
Copies of the test report without the offical seal of the laboratory are invalid.
Rl ogmm . B, AR TR

The test report is invalid without the signatures of compiler, checker and approver.
R R TR o

The test report is invalid if it is blotted out.

KRG = A, AEHIEhNHRE.

It is forbidden to copy the test report partially without the written approval of the
laboratory.

BRI R, AT Frise A 2.

The conclusion of the consignation test is only valid for the provided sample.
AR LR SO, AR () SURRESC, BB RERRI, M
AR SCSCA 9 HE

The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
BRRAWRE, KRSKEHNERIERTEI.

Unless noted otherwise, the test type is consignation test.

Hohtk: LTI oUW ZRE 3455  Address: No.345 East Yunling Road, Shanghai
HE B 4R AG (Post Code): 200062

B i%(Tel): (021) 31765555 & H (Fax): (021) 31015117

Mk (web site): www.ghs.cn

B, F{Z #6(E-mail): zmh@ghs.cn
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e A FE B I 2] 18650 3.7V 2600mAh 9. 62Wh
5 4 AR Chinese
Name of Sample E 23 /
English

Mot 1119010186

Sample No.

EZ R 23 IR BEHT YR PR A 7

Consignor Suzhou power solutions Co., Ltd.

A FEA RN HET AR PR 7
Manufacturer Suzhou power solutions Co., Ltd.

ol 7 ik BKEE CoTRERYEMENH R MFAET)

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

REel CRTRREYSHENT RRASETFA

¥ .
-ﬂi*f/ﬁ ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

R,
A#‘"’ " T AL R R 41 5%
ppearance Blue Cylinder plastics film shell
X < - b ]
Hamdz B A 2019-01-14 R B B 2019-01-20 ~ 2019-03-07
Accepted Date Test Date
HRT B AL A Pl ; vy ; SN RE ; f e TR AR SRS
- Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
8%, SHLFAKAE CETERBEMMNENE RRMIRHETA)
ST/SG/AC. 10/11/Rev. 6 38. 3FRHEESK .
KM k4 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6
Conclusion 38.3
% H M (Date)= 2019-03-08
&z A 75 HL B L HEMRechargeable Single Cell Battery:/
/-
Comment
S VIR / o R G
Consignor \ é ataies
Address Post Code
B3 VA | W" T %ﬁ‘i S Tﬁ»ﬁ
Approver: Al Checker: Compiler:
R

Title:

R TFRE)M (Vice chief engineer)
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WY | v, 1‘\‘ ‘¢~ "“ \* 5 > ¥
j- = AR R B & AR #T/ﬁ%*&ﬁ/fi%ﬁk“f | sk £ A 44 £
N Name of Test Standard requirement or The Fast B It c lusion | Remark
o ltems Clause Number of Standard est kesu onclusio
BEE KT faR BEmmE N T RRAh
| mmem RO mi
Kl¢itude Lt SR ) See Appendix 1 =] /
ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Passed
simulation i
?é@ (%Tfﬂﬁﬁ%ﬁmm@w%ﬂﬁ%ﬁuﬁ
5 ) ST/SG/AC. 10/11/Rev. 6 38.3 RIQT. 2 W 92
2 ﬂ&?ﬁﬂﬁ UN Manual of Tests and Criteria S)zgﬁipendix 2 Ak /
Thermal test ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Passed
BKAE (CRTaRityeif@it mgmis
g w3 U%Nﬂ}}}d;) ST{SG;Ag. 12/11/§e\é. §t38"3 HWRT.3 | K& 3 ok
) : nual of Tests and Criteria :
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 | c¢ Appendix 3 Pans sod /
BAN Ok TaR RIE MR 15 ABAha
ik F M) ST/SG/AC. 10/11/Rgv.§ 38.3 HRT. 4 WHE 4 &
4 Shock gl;/gig;lxgllgfl'{ests and Criteria See Appendix 4 ay /
s /Rev. 6 Section 38.3 Test T.4 Passed
AW (kT GRANERIEIT SR
o | mm R O | . |
External short |sT/SG/AC.10/11/Rev. 6 Section 38.3 Test T.5 Passed
circuit
Bam (LT el R OEmm T b
Bt FH) ST/SG/AC.10/11/Rev. 6 38.3 RKT. 6 | KK 6
6 UN Manual of Tests and Criteria See Appendix 6 Lk i
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6
Passed
BRAM (KT fam BaE MW T B AIbAT
g YR T RS s PR | AME g ~t
0 e S eria 3
Overcharge  |ST/SG/AC.10/11/Rev. 6 Section 38.3 Test 1.7 | cC APPendix 7 Pessad /
H%ég (?H;ﬁl&ﬁ;%iéﬁm‘lﬁi}(% gﬁs&ﬁﬁﬁ
E ST/SG/AC. 10/11/Rev. 6 38.3 RIRT. 8 MHE 8
8 Forcﬁﬁg?slflar UN Manual of Tests and Cr%teria Sjggfipendix 8 L% /
g€ [ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.8 "
M IRF I ERBE:20°C-23°C ; AT AL : /%
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
L )
) Test Item
HaRBHAL e —
Subcontracted Test NLERE # / R /
Condition Subcontracted | Name Post Code
Laboratory 3k / W15 /
Address Tel
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A5 1 AR B L AR 7o FBE AL
No. Name of Test Items Altitude simulation
#‘;,u #3’9’9{.’!& 'l-ikgﬁ\'ﬁff Before R G After /ﬁi#ﬁi #’U%%& ;;%
%5 Sample Status RE FrkdE RE Fr3&- @& | Mass Loss | Residual RNE
Sample Mass ocv Mass ocv OCV  |Other
No. /g vV /g N /% /% Event
001 | jopiiement | 482071 | 419 | 48.2071 | 4.19 0.00 | 100.00 | ©
002 | joyersmER® | 47,9821 | 418 [ 47.9803 | 4.18 0.00 | 100.00 | ©
003 | joyercudRE | 48.0026 | 4.19 | 48.0004 | 4.19 0.00 | 100.00 | O
004 | joyorisdR® | 48.2448 | 418 | 48.2426 | 4.18 0. 00 100.00 | ©
005 | jeericihi® | 48.2658 | 4.23 | 48.2637 | 4.22 0. 00 99.76 | ©
006 | joeicmER® | 48.2695°| 4.18 | 48.2678 | 4.18 0.00 | 100.00 | o
007 | joeicEdn® o | 482136 | 418 |48.2113 | 4.18 0.00 | 100.00 | O
008 | joperen® | 48.3566 | 4.18 | 48.3547 | 4.18 0.00 | 100.00 | o
009 | joeroed® | 481357 | 418 [48.1338 | 4.18 0.00 | 100.00 | ©
010 | ricmeiiaN® i 2243 | 4118 | 48.2226 | 4.18 0.00 | 100.00 | O
3| oz lhie epece ntent ionally
&ii: LR VRA D-ARAR R-3KE F-R K -k, LKA, LK. REE. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RAAE LA | AR
No. Name of Test Items Thermal test
B2 2R A RI A Before RI /G After FERE| #lewmE tw
%5 Sample Status RE |FELE RE F# 9, /& | Mass Loss| Residual | JL%
Sample Mass ocv Mass oCcv OCV  |Other
No. /g v /g v 1% /% | Event
001 | jopepor®®® o 148.2071 | 419 | 48.2968 | 4.1l 0. 00 98.09 | o
002 | oeom®Rn | 47.9803 | 4.18 | 47.9800 | 4.13 0. 00 98.80 | o
003 | oA ] 48.0004 | 419 | 48.0000 | 412 0. 00 98.33 | o
004 | oyt ®RR | 48.2426 | 418 | 48.2430 | 4.13 0.00 98.80 | o
005 | oyepon®® | 48.2637 | 422 | 48.2631 | 4.13 0.00 97.87 | o
006 | erenm | 48 2caeslER e = P RasE e, 12 0.01 98.56 | O
007 | jyerr® 482113 | 418 | 482103 | 411 0.00 98.33 | o
008 | joyeporiR® 0 148.3547 | 418 | 48.3513 | 4.12 0.01 98.56 | O
009 | oy ®RE 0 1481338 | 418 | 48.1345 | 4.12 0. 00 98.56 | o
010 | erenekniiiMe 2026 | @i1s | 48.2217 | 4.11 0. 00 98.33 | o

\ g 2|This space intentionally
A FEE left blank

HiE: LR V-RA D-fRR R-E F-R XK 0-L#E. LRA. LMK, AHE. AaX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BARA LA | D)
No. Name of Test Items Vibration
s ks 3
Pr A Bk A RIEA] Before R G After )i 2 LAE L2 N3 A,
%5 Sample Status RE F%eE| RE FF 349, /& | Mass Loss | Residual &
Sample Mass ocv Mass ocvVv (0161 Other
No. g A% /g IV 1% /% Event
ICYCSEA R
001 1CYC Fuﬁy charusi 48. 2968 4. 11 48. 2964 4.11 0.00 100. 00 0
ICYCTEA T
002 1cYC Fuﬁy charged 47. 9800 4.13 47. 9805 4.11 0. 00 99, 52 0
ICYCSEA T
003 1650 Fuﬁ‘y charged 48. 0000 4.12 47. 9995 4.11 0. 00 99. 76 0
ICYCTEA R
004 LcYC Fuﬁy Havasl 48. 2430 4.13 48. 2432 4.11 0.00 99. 52 6]
ICYCSEA T H
005 1CYC Fuﬁy dasa 48. 2631 4 13 48. 2628 4.11 0. 00 99. 52 0]
ICYCSEA T H
006 1CYC Fuﬁy charged 48. 2652 4.12 48. 2650 4.11 0. 00 99. 76 (o)
ICYCSEARH
007 1cYC Fuﬁy plalE 48. 2103 458 1 48. 2101 45k 0. 00 100. 00 0
ICYCSEA AR H,
008 1CYC Fuﬁy chardhl 48. 3513 4.12 48. 3508 4.11 0. 00 99. 76 )
ICYCTEA TR
009 16YC Fuﬁy chazgel 48. 1345 4.12 48. 1344 4.11 0.00 99. 76 0
010 CYCTE ST 48.2217 | 411 48.2214 | 411 0. 00 100. 00 0

1CYC Fully charged

\ This space intentionally
J‘—F?EE left blank

&ii: LR V-RA D-ARAK R-3RZ F-R K -k, LAA. LK. LHEE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 KRR B 4 A whity
No. 4 Name of Test Items Shoek
| HBRA LA e REE AT | ggamk [Hans | L
PR Sample Status RE | FRLE| AT F#& @, /& | Mass Loss | Residual | 3R
Sample Mass ocv Mass oCV ocVv Other
No. /g A% /g v 1% 1% Event
001 | jorcreeri® o lag2064| 411 | 48.3010 [ 3.98 0. 00 9%.84 | o
002 | joyeriah® | 47.9805| 4.11 | 47.9828 | 4.10 0. 00 99.76 | o
003 | jorrod Rt | 47.9995 | 411 | 48.0036 | 3.96 0. 00 9.35 | o
004 | joperoidf® 1482432 411 | 48.2460 | 4.06 0. 00 98.78 | o
005 | oy ria®t | 48.2628| 4.11 | 48.2662 | 3.98 0. 00 9.84 | o
006 | jopercan® 482650 4.11 | 48.2700 | 4.02 0. 00 97.81 | o
007 | \orarn 8101 | 411 | 48.2148 | 3.97 000 9%6.59 | o
008 | ioperiin® 1483508 | 4.11 | 48.3534 | 4.00 0. 00 97.32 | o
009 | iereraeert o 1481344 411 | 48.1355 | 4.00 0. 00 97.32 | o
010 | opercan® o lagiazia| 411 | 48.2248 | 3.99 0.00 97.08 | o©
j—ng_. E?'his spalceeﬁi nbtle:ntkionally
&ix: L-#R V-RA DR R-3E F-RK -k, RRA. LMK, RE. LRK,
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5 5 AR A B & A AN % gt

No. Name of Test Items External short circuit
s HmRA e R B K 5 R HRE
Sample No. Sample Status Max, Extern/%}:Temperature Other Event

001 1cvécgﬁﬁ$§§%ged 57.0 0

004 1CYéngﬁyéZE:%ged 95.1 0

0 1cvécgﬁﬁ?§$ged 54.9 0

004 10\((1:%2;&1;}é fﬁf‘ged 95. 9 0

00s 1CYéC§Sﬁ$§1§ged 59.9 0

006 1CYéC;Sﬁ$§1§iged 95. 4 0

007 ICYéCEEﬁ?chiged 95.5 0

003 mécﬁﬁf"f ?El?rged 95. 8 0

009 1(:\{(1:c}‘?{?jiré gfrged 96. 1 0

010 1cyécggﬁf§1§1rged 56.3 0
Rz This space intentionally left

blank

&ix: D-fAAK R-BE F-2K 0-RMA. LARK. B,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

.
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A% a BRAE 4 H | b
No. Name of Test Items Impact
¥ o =+ e
S bh 5 MR A& M*fr;wﬂvlﬁ%;mm/z SRR
Sample No. Sample Status ax. Xtemﬁc emperature Ot Mo
1CYC 50%A %
ki 1CYC 50% Capacity 124. 6 0
1CYC 50%% &
e 1CYC 50% Capacity 124. 1 0
1CYC 50%% %
ol 1CYC 50% Capacity 125, 2 o
1CYC 50%A R
s 1CYC 50% Capacity 122.8 0
DB ="
015 1CYC 50%A R P -

1CYC 50% Capacity

Rz This space iﬁﬁigﬁjonally left

&ix: D-fRIK F-R K 0-RMEIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A ] RAAE LA |
No. Name of Test Items Overcharge
5T A5 RS Al
Sample No. Sample Status Other Event
016 1CYéC§S??§EzE:iged °

017 1cyécgﬁf?ftfijiged .

018 ICYéCEE??szEEiged .

019 1CYéngf?f§zEj%ged :

020 socigcgﬁf§§§ZE:%ged .

021 socggcgﬁf?éézig%ged .

022 socigcggf?fézijiged °

- 50CYCTE£ TR o

50CYC Fully charged

PLIREE This space intentionally left blank

& D4R F-& K 0-RMIR. RAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 AR R B L A R LT FL
No. Name of Test Items Forced discharge
Y Ry R A HAIE
Sample No. Sample Status Other Event
024 1CYC IFCqucifi}?c?arged 0
025 1CYC l[lelclff%iﬁsﬁcf‘arged 0
026 1CYC 1ICquC l?%i?c?arged 0
027 1CYC ;leij?%iﬁjcfarged Y
=
028 1CYC glclzu%i?cfarged Y
029 1cYC llqulcl?%i}fcf‘arged Y
030 1CYC IFCquc l?%:—i}zlcfarged 0
031 1cYC f\fﬁjju%i?cfarged 0
032 10YC IFCl‘lchl?%i}?cfarged Y
033 1cYC gfl?%i?cfarged Y
034 50CYC50}EJﬁ?%i?cfarged 0
035 5ocyc5 OFCquClj;dE%iﬁs%:f‘arged 0
036 50CYC5(;?1Y1C17;%i]E(cf‘arged 0
=
037 50CYC5%%¢%?cfarged Y
038 socycsoFchl%;%charged Y
039 SOCYCS OFCuYﬁj;dﬁfi}flcF}?arged 0
040 5OCYC50FCJ1C17?%§C?arged 0
041 50CYC50f§JY1Cl§—;G%i}§(cf‘arged 0
042 50CYCSOI§JY1C1?%1}E§C?arged 0
043 SOCYC5 (}*‘Cqucl;;E %iﬁs&c?arged 0

Bix: D-FRAR F-AK 0-RMHR. RAEX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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